


www.ide-tech.com

Advanced water solutions for oil & gas, power,
mining, municipal desalination and water reuse. 
With extensive experience in the US and all over the 
globe, IDE delivers on time, every time while caring 
for the environment. We are Your Water Partners.

Reliable, sustainable and 
economical solutions
for industrial water 
treatment

Visit us at IWC booth 211-213



www.ide-tech.com

Advanced water solutions for oil & gas, power,
mining, municipal desalination and water reuse. 
With extensive experience in the US and all over the 
globe, IDE delivers on time, every time while caring 
for the environment. We are Your Water Partners.

Reliable, sustainable and 
economical solutions
[...]
ganic or organic.  This paper describes the strategy used 
to remove oil fouling from walnut shell filters and SAC resin 
without the use of any chemicals but instead relying on the 
inherent properties of saline water. 
Discusser: Joseph W. Guida, P.E., Fluor, Sugar Land, TX



64 76TH ANNUAL INTERNATIONAL WATER CONFERENCE®

Wednesday morning
TECHNICAL  SESSIONS

PLANT COOLING TOWER MAKEUP 
ALTERNATIVES AND COOLING WATER 
TREATMENT OPTIONS
Time: 8:00am–12:00noon, Room: Crystal
IWC Rep: Paul Puckorious, Puckorius & Associates, 

Inc./Water Training Serv., Arvada, CO
Session Chair:  Michele Funk, Bechtel Infrastructure and 

Power, Frederick, MD
Discussion Leader: Charles Kuhfeldt, Athlon Solutions, 

Taylor Lake Village, TX
Due to the ever increasing scarcity of water, power plant 
developers are turning to alternate sources of makeup for 
cooling towers. These alternative makeup water sources are 
typically wastewaters in lieu of freshwater. Use of waste-
water comes with chemistry challenges in order to prevent 
biological growth, corrosion and scale in the cooling tower. 
The papers in this session will include comparisons of alter-
nate sources of cooling tower makeup at power facilities, in 
addition to cooling water chemical treatment options to meet 
discharge limitations and minimize chemical handling.

8:00 AM
IWC 15-73: Use of Secondary Treated Municipal Waste 
Water for Cooling in Power Plants

Caroline Sui, James Scattolini, Daniel Obermann, Ian 
Haber, James Kotz, and Jeffrey Melzer GE Power and 
Water, Water & Process Technologies, Trevose, PA
As the world’s population and water scarcity concerns in-
crease, the competition between agricultural, consumer, 
and industrial uses for the limited supply of fresh water is 
intensifying. With its dependency on water for energy pro-
duction, the thermoelectric power industry will be forced to 
look for and use non-traditional water sources, including 
treated municipal waste water (MWW), (i.e., reclaimed 
water, which is considered an abundant and accessible 
alternative water source), to operate their cooling towers. 
In recent years, reclaimed water is becoming the standard 
for new power plant construction or the only source consid-
ered as existing facilities look to expand production. 
The use of treated MWW, especially secondary treated 
MWW, represents a dramatic departure from the use of 
fresh water for cooling towers. The propensity for depo-
sition due to high levels of phosphate and corrosion from 
high chlorides and sulfates increases significantly. Also 
biological considerations tied directly to TOC, BOD, COD, 
ammonia and TKN must be integrated into the treatment 
approach, and the presence of suspended solids and 
heavy metals further complicates cooling tower treatment 
requirements. A cooling water treatment program for this 
tough to treat water must be more robust to resist problems 
associated with these challenges, more resilient to handle 
make-up water variability, and requires a complete system 
approach for success. 
This paper will discuss the challenges of using secondary 
treated MWW as a cooling water source and technology 
developed to treat this water. The successful application of 



65NOVEMBER 15-19, 2015, ORLANDO, FL USA

Wednesday morning
TECHNICAL  SESSIONS

this technology in a power plant using secondary treated 
MWW for cooling tower make up will be reviewed, empha-
sizing how a complete program of chemistry, instrumen-
tation, monitoring, program management, and communi-
cation with the reclaimed water provider are required to 
achieve excellent results. 
Discusser: Loraine Huchler, MarTech Systems, Inc., 
Lawrenceville, NJ

8:50 AM
IWC 15-74: Cooling Tower Water Management Strategy 
for Large Combined Cycle Power Plant

Jared S. Troyer, Duke Energy, Charlotte, NC; Katie L. 
Jones, P.E.; Daniel B. Wilkinson, P.E.; Leigh-Ann Dudley, 
P.E. Dewberry Engineering, Inc., Raleigh, NC
Duke Energy and Dewberry evaluated technical, operation-
al, and regulatory alternatives to optimize the cooling tower 
(CT) water management strategy at a large gas fired power 
plant. The project involved two interrelated components as 
alternatives were evaluated for make-up water supply and 
blowdown water discharge. The plant receives make-up 
water from a municipal water treatment plant (WTP) which 
has a dedicated non-potable treatment train. Duke Energy 
requires an average of 6.0 MGD and a peak supply of 7.5 
MGD, and requires make-up water quality to be <2 NTU 
turbidity and <5 mg/L TSS. The make-up water quality is 
variable and does not regularly meet the above require-
ments. This increases CT maintenance/operational costs 
and negatively impacts the cooling tower blowdown water 
quality. During poor make-up water quality events, supple-
mental potable water is used at higher cost. 
The two major project objectives were:
 • Develop strategy to facilitate delivery of consistent high 
quality make-up water to meet future demand require-
ments.
 • Develop blowdown discharge strategy that is robust, 
compliant, and economically attractive. 
The following make-up water alternatives were evaluated:
 • Upgrade/optimize the WTP make-up train
 • Install new treatment infrastructure at the plant
 • Install new groundwater well system 
 The following blowdown discharge alternatives were eval-
uated: 
 • Indirect discharge (POTW)
 • Direct discharge (surface water)
 • Land application 
 • Onsite reuse
Capital/operating cost data were developed for each al-
ternative and the technical merits of each alternative were 
compared. The study provided technical, regulatory, and 
economic justification for Duke Energy to develop and im-
plement a new cooling tower water management strategy. 
Discusser: Jasbir Gill, Nalco an Ecolab company, 
Naperville, IL



66 76TH ANNUAL INTERNATIONAL WATER CONFERENCE®

IWC
CONTINUING EDUCATION WORKSHOPS

9:40 AM COFFEE BREAK

10:00 AM
IWC 15-75: Advances In Pretreatment, Passivation, and 
Layup of Cooling Systems

Raymond M. Post, P.E., Prasad Kalakodimi, Ph.D. and 
Richard H. Tribble, ChemTreat, Richmond, VA; Jeffrey 
Lamm and J.L. Nelson, NAES, Roanoke Valley Energy 
Facility, Weldon , NC
Cooling system assets should be protected from corrosion 
at all times, whether the system is in normal operation, just 
being placed in service, coming out of service, in layup, 
or long term storage. Cooling systems that are improperly 
treated during intermittent operation or layup will experi-
ence corrosion problems that are difficult to overcome once 
the system is returned to service. Traditional pretreatment 
and layup practice involves the use of high levels of poly-
phosphate, organic phosphate, or ortho phosphate. These 
protective phosphate films are not as persistent as the zinc 
phosphate and chromate films that were once permitted, al-
lowing unacceptable corrosion performance following pre-
treatment or during stagnant conditions that can occur fol-
lowing hydrotesting and during layup or cycling operation. 
High levels of orthoand poly- phosphate can be expensive, 
difficult to dispose, and cannot be applied to the system 
with heat load, often causing the passivation process to be 
omitted entirely. This paper describes the development and 
application of a new treatment that forms a truly passive 
film on steel surfaces. Electrochemical techniques used in 
the development and evaluation of the chemistry including 
cyclic voltammetry and electrochemical impedance spec-
troscopy are discussed. Case histories are provided to 
illustrate the effectiveness of this technology for cleaning 
and passivation and as part of a comprehensive program 
for protecting power plant cooling systems from corrosion 
during cycling operation.
Discusser: Chris Friesen, FUSE Inc., Red Deer, AB, 
Canada

10:50 AM
IWC 15-76: PurateTM: An Alternative Oxidant Technology 
for Water Pretreatment, Cooling Water Biocontrol, and 
Discharge Management

Kun Xiong, Shane Rife, Amit Gupta, Jim Boak, Tom 
Woodruff, Nalco - An Ecolab Company, Naperville, IL
A 750 MW gas fired combined cycle zero liquid discharge 
power plant in North America wanted to test a new chlorine 
dioxide technology, PurateTM, as a replacement for their 
current biocide (sodium hypochlorite) and oxidant (sodi-
um permanganate) treatment programs. To demonstrate 
this new alternate oxidant technology, a three-month trial 
was completed where ClO2 was dosed instead of the hy-
pochlorite and permanganate to the pretreatment system, 
hypochlorite to the clarified water storage tank and cooling 
tower. The addition of ClO2 also allowed the plant to elimi-
nate the permanganate feed to the clarifier inlet for removal 
of manganese from the water entering the plant. The goals 



67NOVEMBER 15-19, 2015, ORLANDO, FL USA

Wednesday morning
TECHNICAL  SESSIONS

of the trial were to maintain or improve microbial control 
and manganese removal, minimize chemical handling and 
exposure to operators, while reducing total cost of opera-
tion. This paper discusses the results of this ClO2 trial and 
the potential benefits to the plant operations. The success 
of the trial was best summarized by the plant’s Operations 
Manager who said “the operational benefits are very pos-
itive for us”
Discusser: Chris Baron, Solenis, Newark, DE



68 76TH ANNUAL INTERNATIONAL WATER CONFERENCE®

IWC
CONTINUING EDUCATION WORKSHOPS
CONTINUING EDUCATION WORKSHOPS
The IWC Continuing Ed Workshop program is designed to 
provide practical information that includes a basic under-
standing of the topic as well as detailed case studies. They 
are presented by experts in the field and are loaded with 
technical content, not for sales information. Each workshop 
will provide an opportunity for a technical exchange between 
the students, the instructor and other workshop participants. 
The workshop will provide attendees four (4) professional 
development hours (PDHs) and a certificate of completion. A 
separate fee of $250.00 per workshop is required. Dis-
counts are given for multiple registrations. All workshops are 
scheduled based on minimum reservations; please inquire 
with conference staff about the current status of any of the 
workshops. 

SUNDAY, NOV. 15; 1:00–5:00 PM

W1*: Water Treatment 101 (repeated on 
Wednesday)
This workshop is a great introductory course covering 
the basic concepts of water treatment for industry. It will 
address unit operations (clarification, filtration, lime/soda ash 
softening, iron and manganese removal, membrane filters, 
and roughing demineralizers) used in water preparation for 
industry with emphasis on power, chemical industry, and re-
fineries. It was include treatment of makeup water for cooling 
water systems as well as boiler water makeup. Wastewater 
generated by these unit operations and their treatment and 
disposal will be discussed. Basic water chemistry require-
ments for low, medium, and high pressure boilers will be 
considered with chemical conditioning as required.
Dennis McBride, Fluor Enterprise, Greenville, SC

W2**: Ion Exchange Technology and Practi-
cal Operating Practices (repeated on Thurs-
day)
This workshop provides a detailed review of the various 
ion exchange processes for softening and demineralizing 
water as well as preparation for boilers, cooling, and process 
applications. A section on how to evaluate systems, their 
resin, operation, and water quality of ion exchange units 
is an excellent troubleshooting and informative portion of 
this workshop. A review of the different ion exchange resins 
available along with the newest developments and how 
those can be applied to provide specific water quality is a 
must for water treatment system operations. This is a great 
opportunity to ask questions and solve problems.
Wayne Bernahl, W. Bernahl Enterprises, Elmhurst, IL

WEDNESDAY, NOV. 18; 1–5:00 PM

W1A*: Water Treatment 101 (repeated from 
Sunday)
This workshop is a great introductory course covering 
the basic concepts of water treatment for industry. It will 



69NOVEMBER 15-19, 2015, ORLANDO, FL USA

IWC
CONTINUING EDUCATION WORKSHOPS

address unit operations (clarification, filtration, lime/soda ash 
softening, iron and manganese removal, membrane filters, 
and roughing demineralizers) used in water preparation for 
industry with emphasis on power, chemical industry, and re-
fineries. It was include treatment of makeup water for cooling 
water systems as well as boiler water makeup. Wastewater 
generated by these unit operations and their treatment and 
disposal will be discussed. Basic water chemistry require-
ments for low, medium, and high pressure boilers will be 
considered with chemical conditioning as required.
Dennis McBride, Fluor Enterprise, Greenville, SC

W3: Industrial Boiler Water (up to 1800 
PSIG/120 Bar)
The course is intended for those interested in industrial 
steam systems operating at pressures up to 1800 psig. 
While some basic theory is covered, the main focus of the 
course is to provide practical information that can be used to 
avoid common system problems. The course covers deaer-
ators, boilers, steam turbines and condensate systems from 
both mechanical operation and chemical treatment aspects. 
The causes of deposition and corrosion as well as water 
quality and monitoring guidelines and chemical treatment 
options are discussed in an informal atmosphere.
James Robinson, GE Betz Trevose, PA

W4: Introduction to Cooling Tower Water 
Systems and How to Develop a Cooling Tow-
er Water Treatment Program 101
This workshop discusses the problems commonly found in 
Cooling Tower Water systems and the various water treat-
ments that can be used to control or prevent those problems. 
Specific water treatment chemicals are discussed and their 
advantages and disadvantages are presented. These specif-
ic chemicals are for corrosion, scale, fouling, and microbio-
logical control. They are identified generically and include the 
most recent developments. The preparation of the complete 
water treatment program is provided in easy to apply steps. 
This workshop is excellent for operators, utility mangers, and 
water treatment suppliers both new on the job and great as a 
refresher for others.
Paul Puckorius, Puckorious & Associates, Inc., Arvada, CO

W5: Thermal Zero Liquid Discharge Process-
es
This course is designed to give a basic understanding of the 
information required for the selection and design of an evap-
oration system in a wastewater application. It will include 
the impacts of chemistry, equipment selection and energy 
source selection as well as provide case studies based on 
real world applications in a variety of industries.
J. Michael Marlett, Aqua-Chem ICD, Hartland, WI



70 76TH ANNUAL INTERNATIONAL WATER CONFERENCE®

IWC
CONTINUING EDUCATION WORKSHOPS

W6: Treating Produced Water with Ion Ex-
change Technologies
General introduction on Softening with Ion Exchange. 
Description of the nature of SAC resin and of WAC res-
in. Influence of TDS on selection of which resin to select. 
Advantages to consider SAC-SAC systems. Why single 
WAC are able to produce soft water (<0.1ppm) on water 
with up to 25000ppm TDS. Why WAC Primary followed by 
WAC Polisher should be considered. Potential foulants of ion 
exchange resins in the process of softening Produced Water, 
and how to deal with them. All data presented is based on 
actual plant experience!
Guy Mommaerts, Ion Exchange Services Canada, Inc, 
Elimira, ON, Canada

W7: Arsenic and Selenium in Wastewater 
Treatment
Changes in regulations in the coal-fired power industry 
and existing standards in the mining industry are but two 
examples of increased regulatory focus on arsenic and se-
lenium. These ions have not been the focus of emphasis for 
widespread industrial treatment in the past. Numerous new 
technologies have been promoted for use in the treatment of 
arsenic and selenium. However, it is difficult for the envi-
ronmental personnel responsible for making intelligent de-